R W OE K E R RRIE AT
ZHONGFU SHENYING CARBON FIBER CO.,LTD

NO.6 ,YUNQIAO ROAD DAPU INDUSTRIAL ZONE LIANYUNGANG JIANGSU CHINA

CERTIFICATE OF QUALITY
PRODUCT NAME (PAN)CARBON FIBER
MODEL SYT49-24K
BATCH NO. S0-20210414
6kg/bobbin and 264kg in total
TEST ITEM STANDARD RESULT
LINEAR FINENESS(g/km) 1600 1604
ELONGATION% 21 2.2
STRENGTH(MPa) 4900 4949
MODULUS(GPa) 230 231
DENSITY (g/cm3) 1.79 1.79
FILAMENT DIAMETER (um) 7.0 7.0
SIZING METHOD EPOXY 1.24%
CV% 4.0
INSPECTOR: CHAPTER.
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